E-1 fhfhf 2 % CRANKCASE ASSY

Id PartNo PartName Description Quantity| Remark
E01-1 27400-A0810-0002 DRl Rey 0il sensor 1
E01-2 T312-0001 SZEIMI0 GB/T6177. 2 Nut M10 1
E01-3 11119-A1310-0001 OB B P 13X 2.5 O-ring ®13X2.5 1
E01-4 T152-0004 H2HEM6 X 14 GB/T5789 Bolt M6X14 2
E01-5 26112-A0810-0001 BT B R Split pin 1
E01-6 26113-A0810-0001 AR Washer 2
E01-7 11130-A1010-0001 PEE AT i P8 X D 14X 4 0il seal, regulating sway bar ®8X ®14X4 1
E01-8 26111-A1010-0001 AR Regulating sway bar 1
E01-9 11110-A2610-0001 It e A 2EL Crankcase 1
E01-10  [T152-0019 H2HEM6 X 12 GB/T5789 Bolt M6X12 1
EO1-11 19316-A0810-0002 [ 26 Fixture clamp 1
E01-12 19314-A0810-0001 e Wire protect sleeve 1
E01-13  [11117-A0810-0001 I 2 A RS R P Seal 1
E01-14  |11115-A0810-0001 TR AR S Drain plug 2
E01-15  [11116-A0810-0001 T R FE IR PE D 12 X D20 X 2 Washer ®12X ®20X2 2
E01-16  [11120-A1010-0001 it e A (—) P35EX DEOXT 0il seal, crankshaft ®35X ®50X7 1
E-20f 376 3 ¢A ¥ CRANKCASE COVER ASSY
ﬁ-.%‘ 5 &
e, - -
(A-_‘ﬁ 5
o B
b i O / !
o 3
m__‘ 5 ,
b “ !
. O il
LS 5
- ) @ i
o 10
hﬂ ’ o
0
g
~ P
Id PartNo PartName Description Quantity| Remark
E02-1 25100-A1210-0001 Rl B NIRISE (ot Driven gear, regulator assy 1
£02-2 26113-A0710-0001 AR Washer 1
£02-3 15512-A0810-0001 B R % 3 Pl (—) Seal 2
E02-4 15610-A0815-0001 Bl ZELH 1 0il plug with Seal 1
E02-5 T151-0013 24 M8 X 40 GB/T16674 Bolt M8X40 10
E02-6 11120-A1010-0001 i ot o LA (—) @ 35X D50X T 0il seal, crankshaft ®35X ®50X7 1
E02-7 11211-A2610-0001 it il 4 Crankcase cover 1
E02-8 15610-A0810-0003 LIRTIVANEERGE Dipstick with seal 1
E02-9 11113-A0810-0001 iHh A 25 A ©8 X 12 Set pin®8x12 2
E02-10  [T910-0003 #HK6207 GB/T276 Bearing 6207 GB/T276 1
£02-11 11114-A2610-0001 ith e A Gasket, crankcase 1




E-3 [EIk SEkEE M

GYLINDER HEAD & CYLINDER HEAD COVER ASSY 8

Id PartNo PartName Description Quantity| Remark
E03-1 12220-A0810-0001 AR 3 Sk 76 B 4L EM6 X 60 Bolt assy of cylinder cover M6%60 1
E03-2 12200-A0810-0002 ALk 4 A Cylinder head cover Assy 1
E03-3 12212-A0810-0001 AL Sk i 5 3 [ Gasket, cylinder head cover 1
E03-4 12118-A0810-0002 LSRR M10 X80 Bolt, cylinder head M10X80 4
E03-5 19121-A1010-0001 TERE () Lead wind cover 1
£03-6 27100-A0710-0001 KAEFEA L Spark plug 1
E03-7 12100-A2610-0001 SELERA A Cylinder head Assy 1
E03-8 12117-A0810-0001 AL AN @ 12X 20 Set pin®12X20 2
E03-9 12120-A2610-0001 AL B B A A Gasket, cylinder head 1
£03-10  [17218-A1010-0001 134mm Stud 2
E03-11  [14420-A0810-0001 F4 B Seal 1
E03-12  |T152-0019 BEHEM6 X 12 GB/T5789 Bolt M6X12 1
E-4ph il iE i FHBMER
CRANKSHAFT, PISTON. CONNECT ING&BALANCING SHAFT
”
5
] /}
Id PartNo PartName Description Quantity| Remark
E04-1 13120-A2610-0001 A Connect rod assy 1
E04-2 13313-A1010-0001 i ZE R T Piston pin circlip 2
E04-3 13312-A1010-0001 T SERY Piston pin 1
£04-4 13311-A2610-0001 5% Piston 1
E04-5 13400-A2610-0001 TS Piston ring set 1
£04-6 13112-A0810-0001 e [ Woodruff key 1
E04-7 13110-A2610-0008 Ak ZE 1 Crankshaft assy 1
E04-8 T910-0005 76202 GB/T276 Bearing 6202 1
E04-9 13116-A2610-0001 R e Balancing shaft 1




E-5 CAEHMERECE A SITEHAS
COMBINATION OFCAM SHAFT& VALVE ROCKER

10 8

16 18
(te® @
a
l\‘ 1 n
. ¥ 13 i
15 4

N
LW
-

ve
' .

T
-\

Id PartNo PartName Description Quantity| Remark
E05-1 14310-A0810-0001 ANEiT £ ik Valve rocker assy 2
E05-2 14314-A0710-0001 A IR B T R Lock nut 2
£05-3 14312-A0710-0001 R il Sleeve 2
E05-4 14311-A0810-0001 SRR Valve rocker 2
E05-5 14313-A0710-0001 AT T B R R A Adjusting bolt for valve gap 9
E05-6 14220-A0810-0002 HEFF 2240 Pusher guide 1
E05-7 14210-A1010-0001 HEFFLELT Pusher 2
E05-8 14315-A0810-0001 A Tappet 2
£05-9 14100-A1210-0001 R EREy Camshaft assy 1
E05-10  [14411-A1210-0003 AT Intake valve 1
E05-11 14412-A1010-0003 HATT Exhaust valve 1
E05-12  [14417-A0810-0001 AR R Spring retainer, exhaust valve 1
E05-13  |14414-A1010-0001 S Valve spring 2
E05-14  [14413-A1010-0001 IR (—) Spring seat, exhaust valve 2
E05-15  |14418-A1010-0001 Bk Valve lock clamp 4
E05-16  [14416-A0810-0001 1T Cap of valve 2
E-6 {ihz5 2 CARBURETOR ASSY
5 | :
O
3
Id PartNo PartName Description Quantity| Remark
E06-1 16100-A2610-0005 A7t 4% 24 Bl Carburetor Assy 1
E06-2 17113-A0810-0003 SRR Air cleaner gasket 1
F06-3 16113-A1110-0001 Al Carburetor gasket 1
E06-4 16120-A1110-0001 Al B e 1 Connecting block 1
F06-5 17219-A1010-0001 HES DR Inlet gasket 1




E-7 #mFEtE AR FUEL TANK ASSY

e

3
1

g
]

Id PartNo PartName Description Quantity| Remark
E07-1 T151-0005 H2HEM8 X 16 GB/T16674 Bolt M8X16 GB/T16674 6
E07-2 16510-A1010-0001 WA L1 Fuel tank assy 1
E07-3 16400-A0710-0006 A G2 Fuel filler cap with packing ring 1
E07-4 16610-A0710-0001 o PEAR L1 Filter cup assy 1
E07-5 16911-BT222-0001 T VR 4
E07-6 16540-A2610-0002 PRI A AR LA 1
E07-7 T311-0001 YAREMS GB/T6177. 1 Nut M8 GB/T6177.1 2
E07-8 16630-A0710-0001 AN BRI ERER Fuel connector assy 1
E07-9 16621-A2610-0001 HHE (—) Fuel outlet pipe (1) 1
E07-10  [16922-A0810-0001 WE RS E Protect cover of fuel pipe 1
E07-11 16622-A0710-0005 W (—) Pipe clamp (1) 2
E-8 FSEEESM AIR CLEANER ASSY
5 s
® e
: i
3
A B
2
Id PartNo PartName Description Quantity| Remark
E08-1 19143-BC130-0001 R Pipe of exhaust gas 1
E08-2 17100-A1211-0001 it 395 Air cleaner assy 1
E08-3 17114-A1211-0002 S A A A Air cleaner aeration cover 1
E08-4 17112-A1011-0001 7Y A T Air cleaner cover 1
£08-5 T314-0001 IZEIM6 GB/T6187.1 Nut M6 GB/T6187. 1 2

E-9 ;HA5E MUFFLER




Id PartNo PartName Description Quantity| Remark
E09-1 18000-A2610-0001 PERE =Y Muffler Comp 1
E09-2 T230-0013 #24TGB/T70. 1 M8X 20 92
E09-3 18215-A0810-0001 HES O Washer of exhaust outlet 1
E09-4 T314-0005 WZEIM6 GB/T6187.1 Nut M6 GB/T6187. 1 1
E09-5 T151-0079 BZREMS X 40 GB/T16674 Bolt M8X16 GB/T16674 1
E-10 FFIEEIER#F RECOIL STARIER
2
e
L)
Id PartNo PartName Description Quantity| Remark
E10-1 23100-A2610-0002 Uit 35859 Recoil starter assy 1
E10-2 23200-A1010-0003 JRIPHEE BN AR A Recoil starter 1
E10-3 23230-A0710-0001 Fr A Pulling handle assy 1
E10-4 T152-0036 BZHEM6 X 8 GB/T5789 Bolt M6X8 3
E10-5 16628-A0810-0001 IWRME I () Plastic clamp (2) 1
E10-6 T152-0019 BZREM6 X 12 GB/T5789 Bolt M6X12 5
E10-7 19211-A2610-0002 AU B Fan hood assy 1
E10-8 27300-A0712-0001 JEKIERALE Engine switch 1




E-11 WIS S FR 4%
REGULATING CONTROLSYSTEM

m‘_‘. 4
1 /
Id PartNo PartName Description Quantity| Remark
El11-1 T152-0019 B2HEM6 X 12 GB/T5789 Bolt M6X12 GB/T5789 2
E11-2 26200-A1010-0005 ISR A Regulating frame assy 1
E11-3 26117-A1010-0001 AL Back spring 1
E11-4 26118-A1010-0001 A e Fine regulating spring 1
E11-5 26115-A1010-0001 R Pulling rod 1
E11-6 T311-0002 YZRIME GB/T6177. 1 Nut M6 1
E11-7 26114-A1010-0001 A Regulating arm 1
£11-8 26116-A0710-0001 AU X [ AR Lock bolt 1
E-12 kAR FLYWHEEL
4
1
Id PartNo PartName Description Quantity| Remark
E12-1 23317-A0810-0002 KSR L Flywheel nut 1
E12-2 23316-A1010-0002 FbmES Nut M16X1.5 1
E12-3 19111-A1210-0001 ARG Fan 1
E12-4 23300-A2610-0001 kAL Flywheel assy 1
E-13 mEEHEM IGNITION COolL
2 ¥
1
% .
Id PartNo PartName Description Quantity| Remark
E13-1 27200-A1010-0001 ARG EAE (—) Tgnition coil assy 1
£13-2 27220-A0710-0001 KALIENE 21 Cap of spark plug assy 1
E13-3 T152-0011 HEARM6 X 30 GB/T5789 Bolt, M6X30 2




	Sheet1

